
13

2
10

16

12

7

15
14

9

5

1

4

6

11

8

3

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.
Base Assembly
Lift Assembly
Handle Assembly
Jack
Caster

Caster, Locking
Hand Grip
Bolt, 7/16" - 14 x 1", Hex.
Washer, 1/2" Split Medium
Nut, 1/2" - 13 UNC

Nut, 7/16" - 14, Nyloc
Detent Pin, 3/8" x 2-5/8" Long
Pin, Expansion
Nut - 3/8" - 16 UNC
Washer 3/8" Split Medium

430270
430275
430280
430320
282245

492015
479248

11151
2001
1007

1089
7061

430261
1006
2007

1
1
1
1
2

1
2
4
2
2

4
1
2
1
1

1
2
3
4
5

6
7
8
9

10

11
12
13
14
15

Roller 430288 416

R

REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
WHEEL DOLLY1500 LBS.82320


